
PW 2011/1 

 

 

 

 

 

SMALL WASTE WATER TREATMENT WORKS  

DPW DESIGN GUIDELINES   

 

 

 

 

JUNE 2012 



CONTENTS         PAGE 

 

1. INTRODUCTION                        1 

2. LEGISLATIVE FRAMEWORK         2 

2.1 INTRODUCTION            2 

2.2 APPLICABLE LEGISLATION       2 

2.2.1  CONSTITUTION OF THE REPUBLIC OF SOUTH AFRICA, 1996 2 

2.2.2 NATIONAL ENVIRONMENTAL MANAGEMENT ACT  

No 107 of 1998        2 

2.2.3 NATIONAL WATER ACT, No 36 of 1998     3 

2.2.4 WATER SERVICES ACT, No 108 of 1997     3 

2.2.5 ENVIRONMENT CONSERVATION ACT, No 73 OF 1989  4 

2.2.6 OCCUPATIONAL HEALTH & SAFETY ACT, No 85 of 1993  5 

2.2.7 OTHER LEGISLATION       5 

2.3  WASTEWATER TREATMENT WORKS REGULATIONS   5 
[...]
Motors smaller than 0,75kW may be single phase 

Pumping systems shall be designed to ensure that motors do not start more than 6 times per 
hour under worst conditions. 

 
Pressure gauges shall be manufactured from stainless steel, shall be of the heavy duty glycerine 
filled type and shall be calibrated in SI units.  It shall have a minimum gauge dial diameter of 
50mm, shall be calibrated over at least 270° of the diameter with the maximum reading not 
exceeding 150% of the normal working pressure of the pumpline or 110% of the maximum 
developed pressure of the pump (inclusive of surges), whichever is higher. 

Strainers utilized on the treated effluent shall be of the Y type, shall be manufactured of 
stainless steel and shall have screwed ends op to 50mm size.  Larger strainers shall have flanged 
ends. The screen area shall be at least three times the pipe area served. The strainer shall be 
easily extractable for cleaning purposes without removing the assembly from the pipe. 

All valves and accessories shall be installed with removable end connections or unions for 
servicing purposes or replacing the valve. 

Gearboxes shall be selected for continuous operation and shall have a service factor of not les 

than 2,0 based on installed motor power.  All gears shall be hardened and ground after cutting 

Starters shall be suitable for manual as well as automatic operation and shall comply with the 
requirements of BS 587.  For motors up to 7,5 kW the starters shall be of the direct-on-line type 
while for motors of more than 7,5 kW, the starters shall be of the star-delta type. Starters shall be 
provided with thermal overload trip relays, under-voltage release mechanism and protection 
against single phasing.  The motors will not be started more than 10 times per hour. The starters 
shall be provided with an isolating switch mechanically interlocked with the door of the housing, 
cable entry glands and an ammeter on one of the phases except for motors of less than 0,75kW 
for which ammeters are not required. Starters may not hum or chatter in service and the contacts 
may not bounce on closing. 
 
Voltmeters shall be of the flush panel mounting type.  Phase selector switches shall be fitted. 

Ammeters shall be flush panel mounting type.  Phase selector switches shall be fitted.  The 
meters shall be able to withstand over currents resulting under starting conditions and the full 
load current of the relevant motor shall be clearly marked in red on the face of the meter. The 
ammeter’s range shall be such that this red mark will not fall below the halfway mark on the face 
of the ammeter. 

Kilowatt-hour meters shall be of the integrating type.  The current rating of the meter shall be 
suitable for the maximum requirements. 

Running hour meters shall be fitted to all pumps, aerators, and other power consuming 
equipment and shall have cyclometer dials indicating up to 5 digits and two decimals. 

Phase selector switches shall be of the four-position rotary type.   

Earth leakage protection units shall be rated as follows: 



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 17 

 

(a) For motor and motor control circuits: 250 mA. 
(b) For plug circuits: 50 mA. 
 

Labels: All switching gear on electrical panels (including all circuit breakers) shall be properly 
and clearly marked with acceptable and approved labels – so also shall the corresponding motors 
and equipment be clearly marked.  Labels shall be in white letters on a black background.  Small 
wiring shall be identified by means of a numbered ferrule of an approved type on each end of 
each wire. 

Electrical Control Boards for outside erection shall be constructed of stainless steel. The boards 

and doors shall be weather proof. 

3.18 CORROSION PROTECTION 
 
Inert materials shall be used as far as possible and painting restricted to the minimum. 

Primers, undercoats and finishing coats shall all comply with the relevant SABS specifications. 

Paintwork may be subjected to specialist inspection and the findings of the inspection shall be 
binding on the Contractor. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 18 

 

 

4. DECISION MAKING PROCESS 

4.1 NATIONAL WATER ACT, 1998,  WASTEWATER DISCHARGE STANDARDS 

DWA 2010 GUIDELINES 

In South Africa the use of water, whether from a river, dam or underground source, for industrial 

purposes (which includes domestic use in urban areas) is governed by the National Water Act, 

No 36 of 1998 as amended.  The Act states that: "... water extracted for industrial purposes shall 

be returned to the source from which it was abstracted, in accordance with quality standards 

gazetted by the Minister from time to time." 

Wastewater limit values applicable to discharge of wastewater into a water resource are given in 

Table 1. 

 

Variables and substances Existing SA General 

Standards 

Existing SA Special 

Standards 

Chemical oxygen demand 75 mg/l 30 mg/l 

Colour, odour or taste No substance capable of 

producing the variables listed 

 

Ionized and unionized ammonia (free saline 

ammonia) (as N) 

3.0 mg/l 2.0 mg/l 

Nitrate (as N) 15 mg/l 1.5 mg/l 

pH Between 5.5 and 9.5 Between 5.5 and 7.5 

Phenol index 0.1 mg/l  

Residual chlorine (as Cl) 0.25 mg/l 0 

Suspended solids 25 mg/l 10 mg/l 

Phosphorous (Ortho phosphate) (as P) 10 mg/l 1 mg/l 

   

Total aluminium (as Al) -  

Total cyanide (as Cn) 0.02 mg/l 0.01 mg/l 

Total arsenic ( as As) 0.02 mg/l 0.01 mg/l 

Total boron (as B) 1.0 mg/l 0.5 mg/l 

Total cadmium (as Cd) 0.005 mg/l 0.001 mg/l 

Total chromium III (as Cr III) - - 

Total chromium VI (as CrVI) 0.05 mg/l 0.02 mg/l 

Total copper (as Cu) 0.01 mg/l 0.002 mg/l 

Total iron (as Fe)  0.3 mg/l 0.3 mg/l 

Total lead (as Pb) 0.01 mg/l 0.006 mg/l 

Total mercury (as Hg) 0.005 mg/l 0.001 mg/l 

Total selenium (as Se) 0.02 mg/l 0.02 mg/l 

Total zinc (as Zn) 0.1 mg/l 0.04 mg/l 

Faecal coliforms per 100 ml 1000  0 

 

  Table 1: National Water Act waste discharge standards DWA 2010 guidelines 



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 19 

 

4.2 MAIN FLOW SHEET 

 

  Figure 1: Main flow sheet 



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 20 

 

4.3 CHECKLISTS FOR FIGURE 1 

 

CHECKLIST A: 

QUESTION YES NO RECOMMENDATION 

Is the wastewater to be treated domestic?   YES= Continue 

Is the inlet wastewater flow rate less than or equal to  

2000 m3 /day? 
  YES= Continue 

Is attached growth the preferred system for wastewater treatment?   YES= Continue 

Table 2: Checklist A 

 

CHECKLIST B: 

QUESTION YES NO RECOMMENDATION 

Is less than 30 mg/l COD required in the final effluent discharge?   YES= Special standards 

NO= General standards 

Is less than 10 mg/l SS required in the final effluent discharge?   YES= Special standards 

NO= General standards 

Is less than 2 mg/l Ammonia required in the final effluent 

discharge? 
  YES= Special standards 

NO= General standards 

Table 3: Checklist B 

 

CHECKLIST C: 

QUESTION YES NO RECOMMENDATION 

Is the inlet flow rate of wastewater greater than 100 m3/day?   YES= Flow sheet 2 

NO= Flow sheet 1 

Table 4: Checklist C 

CHECKLIST D: 

QUESTION YES NO RECOMMENDATION 

Is the inlet flow rate of wastewater greater than 100 m3/day?   YES= Flow sheet 4 

NO= Flow sheet 3 

Table 5: Checklist D 

 



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 21 

 

4.4 CHECKLIST FOR FIGURES 2, 3, 4 & 5 

 

 

QUESTION YES NO RECOMMENDATION 

Is the inlet flow rate of wastewater less than 100m3/day?   YES= Continue 

Is there plenty of land area available for the plant?   YES= Reedbeds/RBC 

Is the land available minimal?   YES= RBC 

Table 6: Checklist E 

 

4.5 FLOW SHEETS AND NOTES 

 

Please go through the main flow sheet and checklists before attempting to use the flow 

sheet overleaf.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 22 

 

Less than 100 kl/day
Pre treatment

Primary Treatment

❷ ❸
sludge

Secondary Treatment
❺ ❹

Secondary 
Settling Tank

❻
Rotating 
Biological 
Contractor

Re-circulation

❼

❽
Tertiary Treatment

❾

❿

⓫

Disposal

⓭ ⓬

Figure 2: Flow sheet 1 Legend: ❶ Refer to flow sheet 1 notes
Recycling

Re
-c
ir
cu

la
tio

n

Reedbeds

Flow Measurement (for > 50 kl/day)      

To Regional 
Sewage Plant

slu
dg

e
❶ FOG Removal

Flow Measurement (for > 50 kl/day)

SA Special Standards
 (Flow Sheet 1)

Sub-
surface 

River

Disinfection

Primary Septic 
Tank

Nitrogen 
Stripping Tank

Flocculant 
Dosing

Humus Tank

Tertiary 
Filtration

 

 Figure 2: Flow sheet 1 



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 23 

 

FLOW SHEET 1 NOTES 

1. FOG Removal:  

Fat, Oil and Grease (FOG) is detrimental to the whole process stream and can directly 

affect the efficiency of both the settlement and biological functions. FOG removal is 

recommended in developments with kitchens (food preparation). 

2. Septic Tank:  

The Septic Tanks shall be designed in accordance with SABS 0252 Part 2 or CSIR 

Report BOU93 of Nov 1996 for the calculated ADWF subject to the following 

requirements of DPW:  

a)  The capacity of the tank shall not be less than 3x ADWF  

b) The minimum design de-sludging capacity shall not be less than 5 years. 

c) The tank shall have at least two compartments. 

3. To Regional Sewage Plant:  

Sludge from the septic tank is transported to the plant via vacuum tankers. 

4. Nitrogen Stripping Tank:  

The removal of nitrogen is effected through the biological oxidation of nitrogen from 

ammonia to nitrate (nitrification), followed by denitrification, the reduction of nitrate to 

nitrogen gas. Nitrogen gas is released to the atmosphere and thus removed from the 

water. Allow for a hydraulic retention time of six (6) hours and mixing at a power density 

of 5-10 W/m3. 

5. Secondary Settling Tank:  

Dortmund type secondary settling tanks are preferred by the DPW of which the design 

guidelines are the same as the Dortmund primary tanks except for: 

 

 

Minimum hydraulic head on sludge  

outlet 

 

1m 

 

Maximum upward flow velocity for  

Biodisc secondary tanks at ADWF 

and at PDWF 

 

 

1 m/h 

 

2m/h 



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 24 

 

 

Maximum upward flow velocity for 

activated sludge plants at PDWF tanks 

 

1 m/h 

 

Minimum diameter of humus outlet 

pipe 

 

150 mm  

 

Flat bottomed mechanical desludging secondary tanks shall have the same design 

guidelines as above.  

Reference: Manual on the Design of Small Sewage Works — WISA 

 

6. Rotating Biological Contactors:  

Rotating biological contactors (biodiscs), are especially suitable for small treatment 

plants in warmer regions. The main design standards for these plants are: 

a) The biodisc plant shall be preceded by a septic tank of capacity not less than 24h 

designed as specified. 

b) The disc area shall not be less than 6m2/capita in areas with average winter 

sewage temperatures above 15°C or the disc loading shall not exceed 10 

g/m2/day COD and 3g/m2/day NH4. 

c) The disc area shall not be less than 9m2/capita in areas with average winter 

sewage temperatures between 10 and 15°C. 

d) The disc area shall not be less than 12m2/capita in areas with average 

winter sewage temperatures below 10°C. 

Mechanical and Electrical design shall cater for cases of extended periods of non-

operation which may cause drying of exposed sections of the discs, resulting in a 

complete imbalance of the whole mechanism. 

7. Flocculant Dosing:  

Phosphorus removal can also be achieved by chemical precipitation, usually with metal 

salts of iron (e.g. ferric chloride), aluminium (e.g. alum), or lime. Chemical phosphorus 

removal requires significantly smaller equipment footprint than biological removal, is 

easier to operate and is often more reliable than biological phosphorus removal. Dosing 

rate of metal salts is recommended at 30-40 mg/l subject to jar testing. (Allow 4,5 mg 

ferric chloride for every mg phosphorous to be removed.). Dosing should be done prior to 

the clarifier (humus tank). An in-line mixer (or weir) must be installed downstream of the 

dosing point to guarantee thorough mixing of chemicals and effluent. 

 



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 25 

 

8. Humus Tank:  

 Same as point 5 above. Arrange for recycling back to septic tank. 

9. Tertiary Filtration:  

The tertiary filter system provides for additional removal of suspended solids from the 

secondary effluent and a further reduction of the chemical oxygen demand (COD). The 

treated water is filtered down to 100 micron. Woven-wire screen filters are 

recommended. Filter system should treat effluent to special standards quality. 

10. Disinfection:  

Chlorination of waste water of small sewage plants shall only be implemented if required 

to attain the effluent standards of the DWA or for health reasons.  

For very small plants chlorination can be by means of tablets or manual dosing.  

For larger installations gas chlorination will be required. Chlorine contact tanks or 

channels shall have a minimum retention time of not less than 30 min at mean DWF. 

The chlorine rooms shall be designed with all the safety requirements stipulated by the 

most recent edition of the OSH Act, No 85 of 1993. 

Electrical equipment and dosing pumps (if utilised) shall not be in the same room as 

the chlorinator and chlorine bottles. 

No mild steel or galvanised mild steel fittings, bolts, nuts, washers etc shall be used in 

the chlorination room. 

Chlorine dosing pipes shall be of welded UPVC and all clamps, bolts, nuts and 

washers shall be of 304 SS. 

Chlorine bottles shall preferably not be larger than the 67 kg standard and sufficient 

storage space shall be provided for at least 1.5 months supply. 

Ultraviolet (UV) light can be used to disinfect effluent instead of chlorine, iodine, or 

other chemicals. Because no chemicals are used, the treated water has no adverse effect 

on organisms that later consume it, as may be the case with other methods. UV radiation 

causes damage to the genetic structure of bacteria, viruses, and other pathogens, making 

them incapable of reproduction. The key disadvantages of UV disinfection are the need 

for frequent lamp maintenance and replacement and the need for a highly treated effluent 

to ensure that the target microorganisms are not shielded from the UV radiation (i.e., any 

solids present in the treated effluent may protect microorganisms from the UV light). UV 

units to operate at a minimum dosage of 40,000 µW-sec/cm2.  



Small Domestic Wastewater Treatment Plant Guideline March 2011 Page 26 

 

Disinfection can also be accomplished by the dosing of Ozone instead of using chlorine 

or UV light. 

 

11. Reedbeds:  

The minimum requirements of the DPW for the design of artificial wetlands or reedbeds, 

are: 

They shall incorporate some form of pre-treatment e.g. an anaerobic 

pond or septic tanks. 

The beds shall be lined or sealed. 

The water level shall be kept 2 — 3cm below the top of the soil. 

The floor of the beds shall be horizontal. 

The minimum area of wetland shall not be less than 5m2/ population 

equivalent. 
The maximum loading of the inflow shall not be more than 270kg COD 

/ ha of wetland / d 

The beds size shall be designed, calculated and increased for very cold 

regions as required 

 

12. River:  

Disposal of Treated Effluent into Water Courses and Rivers shall comply in all 

respects with the requirements of the DWA as stipulated in Government Gazette 9225, 

Notice No 399 of 1984 for the specific catchment area and river. 

If this option is contemplated by the Consultant, the Consultant shall also design and specify 